

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
04569/0290	Generics (UK) Limited	Ranitidine Tablets BP 300mg	Ranitidine Hydrochloride 336.000mg	gastrointestinal haemorrhage from stress ulceration in seriously ill patients, the prophylaxis of recurrent haemorrhage in patients with bleeding peptic ulcers and before general anaesthesia in patients considered to be at risk of acid aspiration (Mendelson's Syndrome), particularly obstetric patients during labour. Prescription Only Medicine See PL04569/0289	6th February 1998
04986/0018	Tad Pharmazeutisches Werk GMBH	Ranipep	Ranitidine Hydrochloride 84.000mg	Pharmacy Medicine For the short term symptomatic relief of heartburn, dyspepsia, indigestion, acid indigestion and hyperacidity.	27th November 1997
04986/0019	Tad Pharmazeutisches Werk GMBH	Virasorb Cold Sore Cream	Aciclovir 5.000ww	Pharmacy Medicine For the treatment of recurrent herpes labialis.	6th November 1997
5662/0385	Dowelhurst Limited	Prepulsid 10mg Tablets/ Cisparide Tablets 10mg/ Prepulsid 10mg Tablets	Cisapride Monohydrate 10.387mg	Prescription Only Medicine Gastro-oesophageal reflux.	13th February 1998
5662/0398	Dowelhurst Limited	Plendil 5 Tablets/Plendil 5mg Tablets	Felodipine 5.000mg	Prescription Only Medicine Hypertension and angina pectoris.	9th February 1998
05662/0424	Dowelhurst Limited	Paludrine Tablets/Proguanil Hydrochloride 100mg Tablets	Proguanil Hydrochloride 100.000mg	Pharmacy Medicine only Antimalarial agent.	13th February 1998
5662/0430	Dowelhurst Limited	Feldene 0.5% Gel/ Piroxicam 0.5% Gel	Piroxicam 5.000mg	Prescription Only Medicine For a variety of conditions characterised by pain and inflammation, or stiffness.	10th February 1998
5662/0446	Dowelhurst Limited	Lipantil 100mg Capsules/ Lipanthyl 100 Capsules/ Fenofibrate 100mg Capsules.	Fenofibrate 100.000mg	Prescription Only Medicine Treatment of severe hyperlipidaemia.	27th January 1998
6464/0441	Waymade Plc	Gopten 0.5mg Capsules	Trandolapril 0.500mg	Prescription Only Medicine Mild or moderate hypertension.	29th January 1998
00211/0041	The Wallis Laboratory Limited	Aspirin Tablets 75mg Enteric Coated	Aspirin 75.000mg	Prescription Only Medicine Pharmacy Medicine For the secondary prevention of myocardial infarction in patients with previous myocardial infarction, angina or stroke and for secondary prevention of stroke in patients with cerebrovascular disease.	19th February 1998
6464/0454	Waymade Plc	Gopten 2mg Capsules	Trandolapril 2.000mg	Prescription Only Medicine Mild or moderate hypertension.	30th January 1998
08081/0030	Shire Pharmaceutical Contracts Limited	Elleste Duet Conti	Norethisterone Acetate 1.000mg Oestradiol Hemihydrate 2.000mg	Prescription Only Medicine Hormone replacement therapy for the treatment of menopausal symptoms such as night sweats and hot flushes in women who are at least 1 year past their menopause and who have an intact uterus. Treatment of the postmenopausal sequelae of oestrogen withdrawal, including atrophic vaginitis and atrophic urethritis. It should only be used in women who are at least 1 year past their menopause. If given in the earlier postmenopausal phase the incidence of bleeding is unacceptably high. Administration is continued without a break in therapy. The presence of continuous progestogen is designed to result in the absence of menopausal bleeding whilst also protecting against the production of endometrial hyperplasia.	27th November 1997
08336/0066	Asta Medica Limited	Zamadol Injection	Tramadol Hydrochloride 100.000mg	Prescription Only Medicine For the treatment and prevention of moderate to severe pain.	28th November 1997
08336/0075	Asta Medica Limited	Optilast	Azelastine Hydrochloride .050ww	Prescription Only Medicine Symptomatic treatment and prevention of seasonal allergic conjunctivitis.	18th February 1998